Diagnosis and management of abnormal uterine bleeding in adolescence

An expert Consensus Statement of SIGO (Italian Society of Gynecology and Obstetrics) and SISET (Italian Society for the Study of Hemostasis and Thrombosis)

Roberto Mario Santi,¹ Annamaria Fulghesu,² Ezio Zanon,³ Erica De Candia,^{4,5} Elvira Grandone,⁶⁻⁸ Gian Carlo Di Renzo,⁸⁻¹⁰ Claudia Succu,² Valentina Tosto,¹¹ Vincenzina Bruni,¹² Paolo Gresele¹³

¹Thrombosis and Hemostasis Center, Azienda Ospedaliera Universitaria "SS. Antonio e Biagio e Cesare Arrigo", Alessandria, Italy; ²Department of Surgery, University of Cagliari, "D. Casula" Hospital, Monserrato (CA), Italy; ³Hemophilia Center, Department of Medicine, University of Padua Medical School, Italy; ⁴Department of Translational Medicine and Surgery, Catholic University of Sacred Heart School of Medicine, Rome, Italy; ⁵Hemostasis and Thrombotic Disease Unit, "A. Gemelli" Academic Hospital Foundation IRCCS, Rome, Italy; ⁶Obstetrics and Gynecology Department University of Foggia, Italy; ⁷Thrombosis and Hemostasis Unit, Fondazione IRCCS "Casa Sollievo della Sofferenza", S. Giovanni Rotondo (FG), Italy; ⁸Department of Obstetrics, Gynecology and Perinatal Medicine, the First I.M. Sechenov Moscow State Medical University, Moscow, Russia; ⁹Centre of Perinatal and Reproductive Medicine, University of Perugia, Italy; ¹⁰PREIS International and European School of Perinatal, Neonatal and Reproductive Medicine, Florence, Italy; ¹³Department of Obstetrics and Gynecologist, "Giannina Gaslini" Children's Hospital, Genoa, Italy; ¹²University of Florence, Italy; ¹³Department of Medicine and Surgery, University of Perugia, Italy

ABSTRACT

During menarche and adolescence, abnormal uterine bleeding (AUB) may serve as a crucial indicator of a hidden bleeding disorder. When a young woman is suspected of having a bleeding disorder, the obstetrician-gynecologist should collaborate with a hemostasis

Correspondence: Roberto Mario Santi, Thrombosis and Hemostasis Center, Azienda Ospedaliera Universitaria "SS. Antonio e Biagio e Cesare Arrigo", Via Venezia 16, 15121 Alessandria, Italy. Tel.: +39.0131206092. E-mail: rsanti@ospedale.al.it

Contributions: the authors contributed equally.

Conflict of interest: the authors declare no potential conflict of interest.

Funding: none.

Acknowledgments: the authors would thank Dr. Laura Contino for her suggestions and support.

Received: 28 December 2023. Accepted: 22 April 2024.

Publisher's note: all claims expressed in this article are solely those of the authors and do not necessarily represent those of their affiliated organizations, or those of the publisher, the editors and the reviewers. Any product that may be evaluated in this article or claim that may be made by its manufacturer is not guaranteed or endorsed by the publisher.

[©]Copyright: the Author(s), 2024 Licensee PAGEPress, Italy Bleeding, Thrombosis and Vascular Biology 2024; 3:106 doi:10.4081/btvb.2024.106

This work is licensed under a Creative Commons Attribution-NonCommercial 4.0 International License (CC BY-NC 4.0). obstetrician-gynecologist should collaborate with a hemostasis specialist to arrange the necessary laboratory testing and determine the best course of action. The Italian Society for the Study of Hemostasis and Thrombosis and the Italian Society of Gynecology and Obstetrics jointly offer recommendations on the diagnosis and treatment of AUB. They also suggest diagnostic and therapeutic pathways to decrease diagnostic delay and improve treatment effectiveness and safety.

Introduction

Abnormal uterine bleeding (AUB) refers to uterine bleeding, manifested as inter-menstrual bleeding (metrorrhagia) or excessive menstrual bleeding (menorrhagia) that may underlie a number of organic or dysfunctional disorders. These definitions concern female patients who are not in hormonal treatment.^{1,2}

Pediatricians frequently refer cases of AUB manifesting during adolescence to gynecologists for consultations; AUB can have a significant impact on the patient's quality of life since it causes excessive school non-attendances and limits normal daily activities.³ Menstruation in female adolescents is often irregular due to anovulation and immaturity of the hypothalamic-pituitary-gonadal axis, typical of the early postmenarche years. However, heavy menstrual bleeding (HMB), which manifests as menorrhagia and/or metrorrhagia, during menarche and adolescence (AUB) may indicate an underlying specific disorder.

A diagnostic approach can be complex and requires multidisciplinary expertise due to the multiple pathogenetic mechanisms underlying menorrhagia.



The frequent association of AUB with congenital or acquired hemorrhagic disorders,⁴ which need targeted therapies requires a shared approach between obstetricians, gynecologists, and hemostasis experts.

In this document, the Italian Society for the Study of Hemostasis and Thrombosis (SISET) and the Italian Society of Gynecology and Obstetrics (SIGO), propose joint recommendations on the diagnosis and management of AUB, with the aim to guide and standardize the clinical management of potentially serious cases and suggest diagnostics and therapeutic pathways to reduce diagnostic delay and therapy-related side effects.

Materials and Methods

Following the approval of the project by the Presidents and Boards of SIGO and SISET, an inter-society working group was established, two coordinators were identified, and 4 expert members were appointed by each society.

Each member worked on an assigned field of study and submitted their results to the working group.

The resulting document was sent for review to the presidents and boards of the two Scientific Societies and was finally formally approved by them.

FINAL DOCUMENT

Diagnostic grading of abnormal uterine bleeding

It is of maximal importance to distinguish an emergency situation such as in case of massive uterine bleeding, from a stable clinical condition. In the first case, the blood loss can be of such magnitude as to lead the patient to hospitalization in an emergency unit when clinical elements (persistent abundant blood loss, significant anemia, signs of hemodynamic instability) are present.

In 2018, the International Federation of Gynecology and Obstetrics introduced a classification of potential causes of menometrorrhagia during adolescence, which are depicted in Table 1.

Assessment of menstrual blood loss

AUB is defined as menorrhagia in case of total blood loss per menstrual cycle greater than 80 ml (about one change of sanitary pad every 1-2 hours), or menstrual loss lasting more than 8 days.

It is not easy to quantify blood loss and obtain an empirical/objective assessment of bleeding given the subjective evaluation reported by the patient and/or the parent. Some useful practical questions to the young patient during medical evaluation are:

Number of tampons used per day. >6 tampons/day on high flow days, or 2 tampons per hour, indicate heavy blood loss. If the clinical setting permits, detection patterns for menstrual flow are accessible.

| Endocrinological | Anovulation (the most frequent dysfunctional cause due to the immaturity of the hypothalamic-pituitary-gonadal axis; (may occur within the first 3-5 years after menarche) Polycystic ovary syndrome Thyroid disorders |
|---|--|
| Bleeding associated with pregnancy | Abortion, ectopic pregnancy, gestational trophoblastic disease |
| Congenital and acquired hemorrhagic disorders | Von Willebrand disease Congenital platelets function and number disorders Acquired platelet function disorders Immune thrombocytopenia Congenital coagulation factor deficiencies Congenital hypo-dysfibrinogenemia Acquired coagulation disorders |
| Medical therapies | Antipsychotics Anticoagulants Antiplatelet agents |
| Organic disorders | Congenital uterine malformations Uterine polyps Endometriosis Infections Uterine-ovarian tumors Other tumors or myomas |
| Systemic disorders | Liver disease, diabetes mellitus, chronic kidney disease, systemic lupus erythematosus etc. |
| Other | Trauma/abuse Foreign matter Internal or external genital lacerations or lesions |

Table 1. International Federation of Gynecology and Obstetrics classification (2018).^{7,25}

Combined hormonal contraception methods and progestin-only contraception can cause blood loss not classifiable as abnormal uterine bleeding.

• Presence of clots: large clots, about 2 cm or more, indicate abundant flow.

The use of so-called "bleeding assessment tools" (*e.g.*, the Pictorial Blood Assessment Chart; PBAC) allows self-evaluation by the patients and monitoring (Figure 1).

In addition, some scores for the anamnestic evaluation of bleeding validated for congenital mucocutaneous hemorrhagic disorders, such as the International Society for Thrombosis and Hemostasis-bleeding assessment tool,⁵ detect the frequency and severity of the HMB.

Diagnostic approach to abnormal menstrual flows

The anamnestic assessment, including an accurate medical and menstrual history, represents the milestone in the diagnostic approach to HMB, in providing insight into its pathogenesis

Table 2. Anamnestic data.

- · Age of menarche and characteristics of the menstrual cycle
- · Coitarca, sexual activity, possibility of pregnancy
- "Spy" signs/symptoms: asthenia, generalized fatigue (anemia), acne, hirsutism, seborrhea (hyperandrogenism)
- · Habits/lifestyle: changes in body weight, eating habits, physical activity
- · Familiarity for hemorrhagic bleeding and/or carrier condition
- Personal history of gingival bleeding, nosebleeds, bruising
- Post dental care or post-surgery bleeding (evaluation with BAT SCORE)5,26
- · Recent history of infection
- · Endocrine disorders and other known chronic diseases (hepatopathy, nephropathy)
- · Dysmenorrhea (possible association with uterine pathology, adenomyosis)
- Prescribed medical treatment (chemotherapy, hormonal contraceptives, antipsychotics, anticoagulants, antiplatelet), supplements (gingko biloba, ginseng, resveratrol)
- · Previous hemorrhagic ovarian cysts/hemoperitoneum from ruptured ovarian cyst (highest prevalence in subjects with hemorrhagic diathesis)

| | Pads | _ |
|-----------|---|---|
| 1 point | For each lightly stained pad | |
| 5 points | For each moderately stained pad | |
| 20 points | For each completely saturated pad | |
| | Tampons | |
| 1 point | For each lightly stained tampon | |
| 5 points | For each moderately stained tampon | |
| 10 points | For each completely saturated tampon | |
| | Clots/Flooding | |
| 1 point | For each small clot (Australian 5 cent coin) | |
| 5 points | For each large clot (Australian 50 cent coin) | |
| 5 points | For each episode of flooding | |

A score of 100 is equivalent to a loss of about 80 ml. The diameter of a 5 cent. (Australian) coin is 2 cm, of a 50-cent coin 3 cm.

Figure 1. Pictorial blood loss assessment chart (from American College of Obstetricians and Gynecologists Committee Opinion N. 785).⁶

(Table 2). This assessment should be jointly performed by a gynecologist and an expert in hemostasis.

The American College of Obstetricians and Gynecologists in the recent Committee Opinion No. 785 of 2019 proposed a simple tool to identify, HMB in adolescents, based on a questionnaire of 8 multiple-choice questions.

Physical examination

- Vital parameters (blood pressure, heart rate) measured both sitting and standing;
- Tanner staging assessment, to define primary and secondary sexual characteristics during puberty;
- Abdominal examination, anemia, bleeding disorders, and symptoms of hyperandrogenism;
- Physical examination of the external genitalia and the distal part of the vagina; in sexually active patients, a bimanual pelvic examination and a speculum examination are to be performed.

PBAC Scoring System

In case of emergency, after massive blood loss, it is of utmost importance to first verify and prevent the occurrence of hypovolemic shock and to perform an urgent blood count to establish the degree of anemia and the need for intravenous iron therapy or blood transfusion. Pregnancy must be ruled out.

The next diagnostic step, when the patient is clinically stable, is the abdominal-pelvic ultrasound examination to rule out organic disorders. The transvaginal examination, when feasible, allows the evaluation of the uterine ecostructure when mild adenomyosis and fibromatosis are suspected, and any arterial venous malformations at the origin of HMB, in combination with color Doppler. Because benign dysfunctional neoplasms and some neoplasms, like for example, granulosa cell cancer, are associated with heavy uterine bleeding, an ultrasound examination which includes the ovaries should be performed.

Laboratory evaluation

Laboratory diagnostics (Table 3) includes a series of tests aimed at:

- Assessing anemia and its degree;
- Studying the basic coagulation profile;
- · Confirming or excluding endocrine disorders.

Hemostasis test results require an expert evaluation to be performed by a hemostasis expert who, in case of diagnosis of hemostatic disorder, will oversee the management, treatment, and follow-up of the patient.⁶

The possibility of an underlying hemorrhagic coagulation disorder in HMB is not uncommon: about 20% of women with abundant menstruation have coagulation disorders, 13-60% of these are adolescents and up to about 30% of them are hospitalized for menorrhagia.⁷

Due to the large phenotypic variability of hemostasis defects and abnormalities, it is generally held that in many cases these are underestimated or undiagnosed. Often menarche and the first menstrual cycles are the first test of the efficiency of the hemostatic system and can therefore reveal congenital bleeding disorders. The laboratory assessment should include all parts of the hemostatic process involved in menstrual hemostasis: vascular endothelium, platelets, as well as the intrinsic and/or extrinsic coagulation pathway (Table 4).

In summary (Figure 2):

- It is recommended to discriminate a heavy menstrual flow from a normal one through the history, including the use of PBAC systems and the use of bleeding assessment tools;
- Different diagnostic pathways in emergency and clinically stable outpatients allow for targeted clinical, instrumental, and laboratory evaluations;
- Although HMB in adolescence in most cases is due to anovulation and immaturity of the hypothalamic-pituitary-gonadal axis, it could, however, be a sign of an underlying specific hemostatic disorder and therefore a close collaboration with an expert in hemostasis is highly warranted.

Clinical management

Most AUB in adolescence is caused by ovulatory dysfunction or coagulopathies.

- Objectives of AUB management are:7
- To stop the bleeding;
- To prevent or treat anemia;
- To restore regular menstrual cycles;
- To improve the quality of life of adolescents.

Treatment options include:8-11

- Hormone therapy: combined oral contraceptives (COCs), progestins, intrauterine devices with levonorgestrel (IUS-LNG), GnRH analogs, and antagonists;¹²
- Non-hormonal therapy: tranexamic acid, aminocaproic acid, desmopressin, and ovulation inducers;

Table 3. Main laboratory tests required in case of heavy menstrual bleeding.

- Assessment of platelet function when platelet disease is suspected it is necessary to perform light transmission aggregometry with various agonists to confirm diagnosis.
- · Diagnosis of von Willebrand disease. Specific tests should be requested by the hemostasis expert
- Individual clotting factor measurement: F II, V, VII, VIII, IX, X, XI, XIII (based on results of basic coagulation profile)
- · Thyroid function, prolactin, testosterone, FSH, and other targeted hormonal dosages according to the patient's medical history

HGC, human chorionic gonadotropin; PT, partial thromboplastin; aPTT, activated partial thromboplastin time; FSH, follicle-stimulating hormone.

 Table 4. The most common coagulopathies that cause heavy menstrual bleeding in adolescents.

| Von Willebrand disease | Type 1 VWD: VWF quantitative deficiency, autosomal dominant inheritance Type 2 VWD: qualitative defect with frequent autosomal dominant inheritance Four different variants: 2A; 2B; 2M; 2N Type 3 VWD: virtual absence of VWF, autosomal recessive inheritance |
|-----------------------------|--|
| Thrombocytopenia | Hereditary thrombocytopenias, immune thrombocytopenia |
| Defects in fibrin formation | Dysfibrinogenemia |
| WWD Von Willehrend disease | VWE Ver Willebrand faster |

VWD, Von Willebrand disease; VWF, Von Willebrand factor.

[•] Serum (or urinary) beta-hCG

[•] Complete blood count with platelet count, ferritin (+/- sideremia and total iron binding capacity)

[•] PT, aPTT, fibrinogen

• Anemia therapy: iron, folic acid. The degree of anemia determines the management of AUB.

Severe anemia (Hb <7 g/dL)

Severe uterine bleeding of dysfunctional origin in adolescent patients must be medically managed and is based on hormonal therapy and hemostatic agents; it only very rarely requires surgery. Hospitalization of the patient is necessary if:

- Hemodynamic instability (tachycardia, hypotension, dyspnea);
- Symptomatic anemia (lethargy, asthenia, syncope, tachypnea);
- Hb <7 g/dL. If the hemoglobin is between 8 and 10 g/dL in a hemodynamically stable patient, with a compliant family and able to maintain prompt contact by telephone, outpatient management with hormone therapy can be sufficient. Need for transfusion or surgery.



HMB, heavy menstrual bleeding; PBAC, pictorial blood assessment chart; ISTH BAT, International Society for Thrombosis and Hemostasis-bleeding assessment tool.

Figure 2. Diagnostic pathway in patients affected by heavy menstrual bleeding in both emergency and outpatient settings.

Therapy

Combined oral contraceptives

COCs with ethinyl estradiol are to be considered the first-line treatment in acute episodes, especially in the absence of endometrial substrate. The therapeutic scheme provides for:

- One pill every 8-12 hours until the bleeding stops. This normally occurs within 24-48 hours;
- Afterwards one pill every 12 hours for three days;
- Finally, one pill once a day until hemoglobin levels reach over and above 11 g/dl: withdrawal bleeding can be acceptable with this hemoglobin level after the therapy has been interrupted for at least 3 days.

Hemostatic agents

Tranexamic acid orally: 15-25 mg/kg body weight 3 times daily for 3-5 days during menstruation, with a maximum daily dose of 3900 mg/day. If a hemostatic disorder is present, a hemostasis expert should be consulted. The *Annex* provides a table with the main therapeutic indications for the most frequent coagulation disorders.¹³⁻¹⁵

Blood transfusion

Healthy adolescents often tolerate hemoglobin levels below 7 g/dL, and the decision to transfuse should be based not only on hemoglobin levels but also on the hemodynamic status and the presence of active bleeding.

Iron therapy

- Start oral therapy in adolescents once or twice a day depending on the severity of anemia;
- Monitor treatment with ferritin levels;
- Intravenous therapy with iron carbohydrate Ferinject in a single bolus at the dosage of 500 or 1000 mg (not recommended for age <14 years) is indicated if:
 - 1. Hemoglobin value <9 g/dL
 - 2. Intolerance to oral therapy;
 - 3. Pre/post-surgery;
 - 4. No response to oral therapy.

Iron therapy should be prescribed in association with folic acid.⁸ In healthy carriers of thalassemia, the use of folic acid and in patients with confirmed hyposideremic anemia, iron is to be administered.

Surgery

Surgery should be reserved as a last option in cases when bleeding is unresponsive to other therapies, which put the patient's life at risk:

- Intrauterine tamponade: a 30 ml Foley to be inserted after calculation of uterine volume by ultrasound; it can be kept in situ for 12-24 hours, after which it is gradually deflated 5 ml at a time;
- Antibiotic prophylaxis may be taken into account when the balloon is placed in the uterine cavity;
- Hysterosuppression (method of choice) or curettage, if indicated, should be performed with caution to prevent the formation of scar adhesions at the endometrial level;

- The placement of an levonorgestrel-releasing intrauterine device (IUD-LNg) for long-term management of bleeding should be considered;
- Endometrial ablation, uterine artery embolization, and hysterectomy are invasive measures that cause infertility and should not be considered in this age group except in lifethreatening cases.

Follow-up

The first follow-up should be scheduled between 7 and 14 days after hospitalization for severe AUB, and then every month until the hemoglobin levels rise >10 g/dL and the menstrual pattern is stable.

Patients with severe AUB treated on an outpatient basis should be evaluated weekly in case of persistent blood loss. Once hemoglobin levels reach 10 g/dl and the menstrual pattern is stable, a follow-up should be performed monthly.

Treatment may be discontinued when hemoglobin levels reach 11 g/dL and an adequate endometrial rhyme can be detected by ultrasonography.

The use of low-dose clomiphene for some cycles to promote follicular development may be useful.

Moderate anemia (Hb<10 and >7 g/dL)

Therapy

Combined oral contraceptives

The therapeutic regimen involves the intake of a monophasic COC pill containing a dosage of ethinyl estradiol higher than $30 \mu g$.

If in 48 hours the expected benefits are not obtained, the therapy can be increased to 2 pills a day; American guidelines require the use of a pill every 8 hours until the bleeding stops, then a pill every 12 hours for 2 days, and finally, a pill once a day until anemia is resolved; however, this expert panel believes that a more gradual approach is to be preferred.

This therapy can be continued in association with natural estrogens (estradiol valerate E2/V + dienogest DNG or estradiol micronized E2 + nomegestrol acetate NOMAC). To avoid risks, it is recommended to continue the pill as supportive therapy, allowing to prevent recurrent bleeding.

Progestin-only pill

Medroxyprogesterone acetate 20 mg orally every 6-12 hours (up to 80 mg/day) until bleeding stops, and then gradually decrease the dose to 10 mg per day until maintenance therapy begins.

Noretisterone acetate 5-10 mg until bleeding stops and anemia is resolved. Once the anemia is resolved, the initial oral progestin regimen should be stopped for at least 5-7 days after suspension of hormone therapy to allow the endometrium to flake off.

Ovulation induction (in anovulatory forms, for recovery of normal endocrine order)

Administration of clomiphene at low doses (50 mg) 1 tablet daily for 5 days. Clinical and ultrasound check after 7 days from

the beginning of the treatment and possible repetition of the regimen in the following cycles from the 3^{rd} to the 7^{th} day of the cycle.

Hemostatic agents

Tranexamic acid: 15-25 mg/kg body weight 3 times a day for 5 days during bleeding, with a maximum daily dose of 3900 mg/day. If a hemostatic abnormality is present, a hemostasis expert should be consulted.

The *Appendix* contains the main indications for therapy of the most frequent pathologies and Tables (1A, 2A, 3A) on the use of drugs.

Anemia treatment

Folic acid should be prescribed in association with oral therapy.

In healthy carriers of thalassemia, use folic acid, and in patients with confirmed hyposideremic anemia iron is to be administered.

Follow-up

- Patients with moderate AUB should be monitored every 3-6 months until the menstrual pattern is stabilized, then annually thereafter.
- Low-dose clomiphene for some cycles to stimulate follicular development may be useful.

Mild anemia (Hb <12 and >10 g/dL)

Therapy

Combined oral contraceptives

Monophasic pill with at least $30 \ \mu g$ of ethinyl estradiol, with classical dosage (one pill per day, including placebo pills) progestins, not combined.

For subjects that do not require inhibition of ovulation, the use of progesterone or progestin in a cyclic treatment as a support to the second phase of the natural cycle may be considered.

Two regimens of progesterone or progestin administration may be proposed:

- Use in the second cycle phase for 12 days if a normal cycle is present.
- Use for the first 12 days of each month, is more easily applicable due to the absence of variations in the scheme.

Micronized progesterone is generally used at a dose of 200 mg per day, or 100 mg per 12 h (to be avoided in patients with peanut allergy).

Vaginal administration of micronized progesterone is suggested when possible and ensures more consistent endometrial concentrations.

Ovulation induction (in anovulatory subjects, for recovery of normal endocrine order)

Administer clomiphene at low doses (50 mg) 1 tablet daily for 5 days. Clinical and ultrasound check after 7 days from the beginning of treatment and possible repetition of the scheme in the following cycles from the 3rd to the 7th day of the cycle.

Intracavitary progestin: levonorgestrel (LNg) intrauterine device (IUD).

The insertion of an IUD is useful as maintenance therapy after acute bleeding phase has stopped.

Hemostatic agents

Tranexamic acid orally 15-25 mg/kg body weight 3 times a day for 5 days during bleeding with a maximum daily dose of 3900 mg/day.

Follow-up

- Patients with mild AUB should be monitored every 3-6 months until the menstrual pattern stabilizes, then annually thereafter.
- Low dose clomiphene for some cycles to stimulate follicular development may be useful.

Mild chronic (Hb >12 g/dl) iron deficiency treatment

- Informing and reassuring the patient and the family;
- Compiling calendar of bleeding;
- Tranexamic acid orally: 15-25 mg/kg body weight 3 times a day for 3-5 days during bleeding, with a maximum daily dose of 3900 mg/day;
- Hormone therapy;
- Option to be evaluated, especially in the presence of contraceptive needs, following the normal indications on the choice of contraceptive.

Follow-up

Follow-up to 3-6 months, re-evaluation if bleeding worsens.

Prognosis

- The long-term prognosis in girls with AUB depends on the underlying causes;
- Anovulation in AUB patients normally resolves with the maturation of the hypothalamic-pituitary ovary axis, but this may take place 6-8 months from the onset of menarche.

A long-term follow-up is essential to prevent relapse and adverse sequelae.

ANNEX

1. Von Willebrand disease

In the presence of a documented von Willebrand factor (VWF) deficiency, the diagnosis is made based on the type of von Willebrand disease: type 1, type 2 or type 3 (see diagnostic classification) as the treatment and/or prevention of hemorrhagic manifestations in these three main types are different.

Testing with desmopressin

In Type 1 and Type 2 forms, except the 2B variant, it is suggested to perform desmopressin testing to see if plasma levels of VWF increase after desmopressin administration. Desmopressin causes the release of endogenous VWF from endothelial deposits present in Weibel-Palade granules, resulting in increased plasma levels of VWF for 24-48 hours in all responsive cases, except for type 1C which exhibits accelerated VWF clearance. Patients who are responsive to desmopressin exhibit at least a 2-fold increase in levels of VWF antigen, VWF ristocetin co-factor and F VIII after two hours of infusion.

Desmopressin can be administered intravenously and diluted in 100 cc of saline to be infused in 30-40 minutes, either subcutaneously or intravenously. Endonasal administration may not guarantee treatment efficacy due to response variability linked to the mode of administration and absorption.

Before dosing and 1 and 4 hours after dosing, VWF Ag, ristocetin cofactor activity or VWF activity and FVIII should be sampled.

The response to desmopressin is generally considered positive if VWF levels increase by at least 2 times the baseline level or if they exceed the concentration of 0.5 IU/mL (or 50%). Typically, patients with VWD type I are responsive to desmopressin treatment, whereas patients with VWD type II are generally less responsive, but may still benefit from it to regulate mild to moderate bleeding.

It is reported that in patients with VWD 2B variant desmopressin is contraindicated as it can cause thrombocytopenia because of increased platelet-VWF binding.

Desmopressin is an antidiuretic hormone; therefore, on the day of administration, it is good clinical practice to recommend reducing liquids to avoid the risk of hyponatremia and fluid overload.

Desmopressin testing should be avoided during pregnancy.

Hemostatic therapy of heavy menstrual bleeding in patients with type 1 von Willebrand disease (American Society of Hematology guidelines)

The low certainty of evidence available is based on two studies:

A randomized clinical study comparing tranexamic acid with desmopressin administered intranasally and an observational study comparing hormone therapy alone with desmopressin.^{16,17} Based on the first study, the American Society of Hematology guidelines suggest the use of tranexamic acid instead of desmopressin despite the low level of evidence.¹⁸ It is noted that both studies used desmopressin intranasally, the efficacy of which may be reduced compared to intravenous administration. The hemo-

static agents available for patients with HMB and von Willebrand disease are shown in Table 1A.¹⁹

In women with HMB, it is important to periodically assess and manage anemia by means of iron therapy to be administered by oral route, or intravenously in women who have issues with iron absorption or intolerance.

2. Management of abnormal uterine bleeding in patients with inherited or acquired platelet disease

In women with acquired or congenital platelet disorders who manifest AUB, hormonal therapy is the best choice to control the bleeding. However, some women do not want to take hormones because they want to get pregnant or suffer side effects that lead to the interruption of hormonal therapy.

The hemostatic therapies available for these situations are shown in Table 2A.

However, there is no strong evidence to support the following recommendations, which are based on expert reviews.²⁰ In the presence of quantitative and/or qualitative platelets disorders, non-steroidal anti-inflammatory drugs, including mefenamic acid, are contraindicated because they inhibit cyclooxygenase and throm-boxane production, thereby suppressing platelet function.

Tranexamic acid

Tranexamic acid is an antifibrinolytic agent commonly used for the treatment of AUB. It has a short half-life and requires administration every 6-8 hours. Since it is usually employed in the days when the flow is most abundant (4 days/month), side effects are minor. These include gastrointestinal disorders and headache.

Tranexamic acid should be used with caution in women with a history of thromboembolism, although there is no clear evidence that its use increases the risk of thrombotic events.

It has been reported that it can result in a 50% reduction in menstrual flow.^{21,22} It is indicated both in congenital and acquired platelets disorders.

Desmopressin

Desmopressin improves the hemostatic response in patients with some type of platelet disorders as it increases the levels of circulating VWF which facilitates the adhesion of platelets to the endothelium and the aggregation response.²³

Only one study showed that desmopressin administered intranasally reduces menstrual flow in patients with platelet disorders.²¹

Recombinant activated factor VII

Recombinant activated factor VII (rFVIIa) is indicated for the management of severe acute bleeding in patients with Glanzmann thrombasthenia.²³ The proposed mechanism by which it acts in platelet disorders is the local procoagulant effect at the site of vascular damage, mediated by the generation of thrombin independent of tissue factor induced by the rFVIIa binding to the surface of activated platelets.

Although there is no evidence that it can be effective in other platelet disorders, in severe AUB patients who are refractory to antifibrinolytic therapy its administration can be considered.

Due to the risk of thrombosis in patients with a history of thromboembolism, care should be taken when administering rFVIIa. $^{\rm 20}$

Platelet transfusions

Platelet transfusions may be necessary in patients with platelet disorders and those with severe bleeding not managed by other treatments such as tranexamic acid and desmopressin. In women of child-bearing age, consideration should be given to the fact that the administration of platelet transfusions may lead to the formation of antiplatelet antibodies, which may, in addition to platelet transfusion refractoriness, also cause fetal and neonatal alloimmune thrombocytopenia.

3. Treatment of rare coagulation defects

In the case of symptomatic hemophilia carriers A and/or B with reduced levels of FVIII/FIX, tranexamic acid may be administered at a dosage of 15-25 IU/kg every 8 hours after the start of flow. If this dose is not enough to stop bleeding in carriers of hemophilia A, desmopressin can be administered with a dose of $0.3-0.4 \mu g/kg$ if initially responsive.

In extreme cases, substitution therapy with FVIII/FIX may be administered at a dosage of 20 IU/kg. Table 3A shows the clinical management to be carried out in case of mild to severe bleeding in the presence of rare hereditary hemorrhagic coagulopathies.²⁴ The hemostatic levels to be reached for adequate hemostasis and the units of concentrate or plasma required to be administered are reported.

Table 1A. Hemostatic therapy of heavy menstrual bleeding in patients with von Willebrand disease (American Society of Hematology Guidelines) during days of increased menstrual flow.¹⁹

| Drug | When to use it | Administration routes | Posology | |
|---|-------------------------|--|---|--|
| Tranexamic acid | In all the types of VWD | Oral | 15-25 mg/kg every 8 hours | |
| Desmopressin* | VWD type 1, | Intravenous or subcutaneous | $0.3 \ \mu g/kg$ (up to a maximum of 20 μg) | |
| - | VWD type 2 | Nasal spray Spray (150 µg) per weight <50 kg | | |
| | responsive | | Spray (300 µg) per weight >50 kg | |
| VWD Von Willshend diagons #It can be expected if processory up to a maximum of these days (due to taskymbulavic). It should not be administered for three company | | | | |

VWD, Von Willebrand disease. *It can be repeated, if necessary, up to a maximum of three doses (due to tachyphylaxis). It should not be administered for three consecutive days due to the risk of hyponatremia.

Table 2A. Hemostatic therapy of heavy menstrual bleeding in patients with congenital and/or acquired platelet disorders.

| Drug | When to use it | Administration routes | Posology |
|-------------------------|---|-----------------------------|---|
| Tranexamic acid | In all patients with platelet disease on days of increased flow | Oral | 15-25 mg/kg every 8 hours |
| Desmopressin | In patients with some types of platelet disorders | Intravenous or subcutaneous | 0.3 μ g/kg (up to a maximum of 20 μ g) ² |
| Desmopressin | In patients with some type of platelet disorders | Nasal spray | 1 spray (150 μg) per weight <50 kg 2 sprays (300 μg) per weight >50 kg |
| Factor VIIa recombinant | In patients with Glanzmann thrombasthenia, severe bleeding | Intravenous | 90 µg/kg bolus, repeatable every 2 hours |
| Platelet transfusion | In the presence of severe bleeding not managed by other treatments | - | - |

| Table 34 Clinica | l management in case | of bleeding in the | presence of rare heredita | v hemorrhagic coagulopathies. |
|------------------|----------------------|--------------------|----------------------------|-------------------------------|
| Table on Chinea | i management m case | or breeding in the | presence of fare nercultar | y nemormagic coaguropaunes. |

| Deficiency factor | Hemostatic plasma levels (U/dL) | Half-life factor (hours) | Dose of concentrate to be administered | Dose of plasma (mL/kg) |
|-------------------|------------------------------------|-----------------------------|---|---------------------------|
| Fibrinogen | 30-50 µg/dL | 72 | Fibrinogen 20-30 µg/kg | 15-20 |
| Prothrombin (II) | 20-30 | 72 | Prothrombin complex 20-30 U/kg | 15-20 |
| Factor V | 10-15 | 36 | Not available | 15-20 |
| Factor VII | 10-15 | 4-6 | Plasma factor FVII: 30-40 U/kg Recombinant FVII: 15-30 µg /kg | - |
| Factor X | 10-15 | 40 | Plasma factor X 25 UI/kg | 15-20 |
| Factor XI | 10-15 | 40 | Plasma factor XI 15-20 U/kg | 15-20 |
| Factor XIII | 5-10 | 60 | Plasma factor XIII: 10-20 U/kg Recombinant factor XIII: 35 UI/kg | 2-3 |

References

- Moon LM, Perez-Milicua G, Dietrich JE. Evaluation and management of heavy menstrual bleeding in adolescents. Curr Opin Obstet Gynecol 2017;29:328336.
- National Institute for Health and Care Excellence (NICE). Heavy menstrual bleeding: assessment and management. 2021. Available from: http://www.ncbi.nlm.nih.gov/books/ NBK493300/ (accessed on October 27, 2022)
- Pawar A, Krishnan R, Davis K, et al. Perceptions about quality of life in a school-based population of adolescents with menorrhagia: implications for adolescent with bleeding disorders. Haemophilia 2008;14:579-83.
- Miller CH, Philipp CS, Stein SF, et al. The spectrum of haemostatic characteristics of women with unexplained menorrhagia: haemostatic characteristics in menorrhagia. Haemophilia 2011;17:e223-e229.
- Gresele P, Orsini S, Noris P, et al. Validation of the ISTH/SSC bleeding assessment tool for inherited platelet disorders: a communication from the Platelet Physiology SSC. J Thromb Haemost 2020;18:73239.
- Ramalho I, Leite H, Águas F. Abnormal uterine bleeding in adolescents: a multidisciplinary approach. Acta Med Port 2021;34:291-7.
- ACOG. Committee Opinion N. 785: Screening and management of bleeding disorders in adolescents with heavy menstrual bleeding: ACOG. Obstet Gynecol 2019;134:e71-e83.
- Alaqzam TS, Stanley AC, Simpson PM, et al. Treatment modalities in adolescents who present with heavy menstrual bleeding. J Pediatr Adolesc Gynecol 2018;31:451-8.
- 9. Benjamins LJ. Practice guideline: evaluation and management of abnormal vaginal bleeding in adolescents. J Pediatr Health Care 2009;23:189-93.
- Bofill Rodriguez M, Lethaby A, Low C, Cameron IT. Cyclical progestogens for heavy menstrual bleeding. Cochrane Gynaecology and Fertility Group (eds.). Cochrane Database Syst Rev 2019.
- Bofill Rodriguez M, Dias S, Jordan V, et al. Interventions for heavy menstrual bleeding; overview of Cochrane reviews and network meta-analysis. Cochrane Gynaecology and Fertility Group (eds.). Cochrane Database Syst Rev 2022;2022.
- 12. Fraser IS, Parked S, Mellinger U, et al. Effective treatment of heavy and/or prolonged menstrual bleeding without organic cause: pooled analysis of two multinational, randomised, double-blind, placebo-controlled trials of oestradiol valerate and dienogest. Eur J Contracept Reprod Health Care 2011;16:258-69.
- Borzutzky C, Jaffray J. Diagnosis and management of heavy menstrual bleeding and bleeding disorders in adolescents. JAMA Pediatr 2020;174:186.

- Bryant-Smith AC, Lethaby A, Farquhar C. Antifibrinolytics for heavy menstrual bleeding. Cochrane Gynaecology and Fertility Group (eds.). Cochrane Database Syst Rev 2018;2018.
- Chi C, Pollard D, Tuddenham EGD, Kadir RA. Menorrhagia in adolescents with inherited bleeding disorders. J Pediatr Adolesc Gynecol 2010;23:215-22.
- Kouides PA, Byams VR, Philipp CS, et al. Multisite management study of menorrhagia with abnormal laboratory haemostasis: a prospective crossover study of intranasal desmopressin and oral tranexamic acid. Br J Haematol 2009;145:212-20.
- Amesse L, Pfaff-Amesse T, Leonardi R, et al. Oral contraceptives and DDAVP nasal spray: patterns of use in managing VWD-associated menorrhagia: a single-institution study. J Pediatr Hematol Oncol 2005;27:357-63.
- Connell NT, Flood VH, Brignardello-Petersen R, et al. ASH ISTH NHF WFH 2021 guidelines on the management of von Willebrand disease. Blood Adv 2021;5:301-25.
- 19. Haamid F, Sass AE, Dietrich JE. Heavy menstrual bleeding in adolescents. J Pediatr Adolesc Gynecol 2017;30:335-4.
- Warad D, Chirlur M, Philipp C. Platelet disorders in the adolescent female. In: Hematology in the Adolecent Female. Srivaths LV (ed.). Springer; 2020.
- Kouides PA, Byams VR, Philipp CS, et al. Multisite management ment study of menorrhagia with abnormal laboratory haemostasis: a prospective crossover study of intranasal desmopressin and oral tranexamic acid. Br J Haematol 2009;145:212-20.
- Gleeson N, Buggy F, Sheppard BL, Bonnar J. The effect of tranexamic acid on measured menstrual loss and endometrial fibrinolytic enzymes in dysfunctional uterine bleeding. Acta Obstet Gynecol Scand 1994;73:274-7.
- Desborough MJR, Oakland KA, Landoni G, et al. Desmopressin for treatment of platelet dysfunction and reversal of antiplatelet agents: a systematic review and meta-analysis of randomized controlled trials. J Thromb Haemost 2017; 15:263-72.
- Bolton-Maggs PHB, Perry DJ, Chalmers EA, et al. The rare coagulation disorder review with guidelines for management from the United Kingdom Haemophilia Centre Doctors' Organisation. Haemophilia 2004;10:593-628.
- ACOG. Committee Opinion N. 557: Management of acute abnormal uterine bleeding in nonpregnant reproductive-aged women. Obstet Gynecol 2013;121:891-6.
- Gresele P, Falcinelli E, Bury L. Inherited platelet disorders in women. Thromb Res 2019;181:S54-S59.
- Avni T, Bieber A, Grossman A, et al. The safety of intravenous iron preparations: systematic review and meta-analysis. Mayo Clin Proc 2015;90:12-23.